VT g /)74
LIMITED

RADIO CONTROLLED ELECTRIC POWERED SUPER-LIGHT RACING CAR

I—2i

INSTRUCTION MANUAL
#HIL /AR GBS

1

XCERICCDHABZR BHRAICBEDTHICEBELTLLEE WL,
Before beginning assembly, please read these instructions thoroughly.

4 ™\
OFEITHIITIBICHEBL TH N E T, XV TV AR/N—Y DRIBDIRIC @AV TV RAP/IN—YTHT ZRRIE. EAPEREEL IBNELS
BZILLTLREEN, XUTFY AL TORNBNGAIL. BELKSD ICREMFTTLREE W,

DOIRFEES U RS- —BHREZTRRVGDLEIZE W, ,
@ Take care not to lose parts or screws etc. when performing

. . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling ESHn
this model should contact their Kyosho distributor or hobby shop. :

HE FINEST RADIO CONTROL MODELS

\_ J
KBRBARDD, FERLAREZEET 2HBENH D ET, *Specifications are subject to change without prior notice! (FNz)
© Copyright 2025 KYOSHO CORPORATION / Sl i 4y No.30639

30639-MM02



Ve

BeD-H0ND;FEEIE SAFETY PRECAUTIONS

I T - ETOFICB T EHRHF <L,
Please read carefully before assembling and operating your model.

wET—Y
WARNING!

ERPEFICERGREDRET ZURELH5BHRERLET.

: This symbol indicates where caution is essential to avoid injury to yourself or others.

-4
PROHIBITED

or accidents.

: This symbol points out actions that you should NOT do to avoid possible damage
@ COEmiE. AN GERENMERTY ., ATRHY FEA !

This product is a fully functional radio control model. It is not a toy!

I ERPHEORA LGS TH, PoOTRVEIHEWIEZRLET,

@ LA EEMY

To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired

@ COBRERELEGSIC, ETHOHEILITY, ETERDAVTFVA FT2a3 V0B GEEEZBEILEVET,
XOEF M. FNHZRDERELE

==

==
4
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

mbimn., REOR (BRR) FhoOwEE ISV ET,

COERERLICHUR S I HICTROFEE, HTHFY LT,
In order to operate the model safely, adhere to following instructions:
( —
=0 Z
A Warning ! J
.
4

*TOHPAETFTSEVEERPEBICEAGHEDVRET SARMELIHHERETLET.

*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to

/ ",
Lo, O 8 ik
\RE can ' PROHIBITED
P HII CHICA S FBEE REBEE TETF LTV, &, HITITRE
niEHE. BERERCM>TWVWAAILT FINA A ZZIFHRICHEIIT<
rEL,

P EMILFHEERT - DRRIEHESIC LGV TRREL
BIEPRRNG EDRRICEY £,
Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should
seek advice from modelers who have experience in assembling models.

It's hazardous and will cause damage to the batteries and/or electronics

2ik
PROHIBITED

2ik
PROHIBITED

P NEFERP. EDOTBEAB I ETDT, +HERELTIZEL,
el NEBRBFEROWVDIBATOMEE - REIFEIFTIIZEL,
of the reach of children.

This product includes many small, sharp objects, so it should be kept out

BB - ATH - PROEL TRETELHENTLREL,
ERODFEREBZVET,

Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.




2k
\ PROHIBITED
5 =
PROHIBITED
- 7O REGROEMFZEDDE VR, P-BEDEIENSH LULE,
BRSO TL 2Ly bO—ILHTELGLEY . BEPHREDORRAIC FQICETZERLELTRRZANTLCLEY, BERFAREOEEETEE
BYEY, 3L BoBBEPERORERICEY ET,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
=41
PROHIBITED
P ETEE THEWIF R UMEFR,
1. BRROEL, 2B E,
2LER BFEWET A,
RN AZELZRERICEVET, e eI blic). ADOKKITHEVET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages. y
( k4 S . .
A B “BIEPT HEORBILDT8, RDT EEBTHFY CEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
e N
=31 =1
PROHIBITED PROHIBITED
P [EE5 L TV BERAIC, PG EEANGVTLREL, P ETEOE—2—PAE—FOY FO—F— AL EZO>TWVWBDT,
Do not put fingers or any objects inside rotating and moving parts! THLEGVWTLEETWN, V7 FOBNHLH Y £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
\. J
4 oy
xR TORPEFS L E BEREORES I, WREKORET ZENHBYET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e N
=41
PROHIBITED
Ay 2=y /N— FIAN—ZETEORI KNI TERLT P ZET HHEERIERNORTUCTIERL. FEEETO>TLIREL,
{FEEL, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
\.

w\.



P ETED. ETEEHEVRHILTERAA Y FEOFFIC L, BIREXE
BOBMZERYALTILEN, RIFFPEBDORR - RENG EBR
GTHENBYET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

2k

PROHIBITED

7T FDRETT HET BEND DY E T DO TEEISE DY
LGELWTLIREL,
Do not point the antenna towards another person.

2k
PROHIBITED
P ETEHE. BT RT A EEBELTIEEL,
Always run your car with the body shell mounted!
2k
PROHIBITED

P TEEDBFATDETIE. BEDRERICHEY £TDOTHEPHIZEL,
VYV SEEIBEDEZITVNS ET A,
EHL B, BRIDZNET B,
< KfeE Y B )i
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

ik

PROHIBITED

P[5 CAREODE TRETEREONTLREW,
REICEY Y FO-IVRETREDRRAICGY E Y,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

ik

PROHIBITED

P REDE K GAGFAPEEDTWEHE EIERABOREIZ LEWT
{FEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

- EHEIC, REDEZRNMEATOEVDHEER L TIIREL,

Check all screws, nuts etc. on a regular basis for looseness.

P HHIEAF T2 3 2 =Y N DA R P EFEDBENE LIENTLIEEL,
HEOREEGYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

A




ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

BT CICHELGTE

Tools required

Fv bMEA>TWSIER
TOOLS INCLUDED

[ —ppayzTE ]

Tools

WELYF
Hex Wrenches

BRA—)LL>F
Wheel Wrench

| PENIANS S
Shock Wrench

BAR—IVTTTIR ,
Ball Diff. Grease \g
R 11 1L

EF253MO EF253MO®

2F v RV —RIESC(AE— ROy bO—5—) Eipg6HE (7 OR)

BAHYZ2—F147

WSIFRVF

Needle Nose Pliers

Sharp Hobby Knife

[T

W55mmARy I ALVF

5.5mm Box Wrench

Gr———F )

BIAFTARSAN—

Flat Head Driver
1
me:fc

S —)

B7SARSAN—

Phillips Driver #1

i f e )

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

ERATSIEORERWICIE. T3 FBELTIEEL,
:1;% CAUTION: Handle tools carefully!
P

T77tE3V—¢H3LENEIRS
Accessories and recommended tools

Il No.36231 B No.EFW015
SPHAT7ITYv I —<— R’A =)V L F(5/5.5/12mm)
SP KNIFE EDGE REAMER Wheel Wrench (5/5.5/12mm)

——{[ &= [
— 171

. WAAELYTF RS A/N—
2t Hex Wrench Driver

No.YKW015B
KANAITOOL 6/ L >~ F K54 13—(1.5mm)
KANAI TOOL Hex Wrench Driver(1.5mm)

N =—=]
No.YKW020TC

KANAITOOL 6L F 74 1\—(2.0mm/F 43— +)
KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)

N —=1
No.YKW0258

KANAITOOL 6L > F K54 1\—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

W U5 X 7—7(12mmig)
GLASS TAPE

ORT 1« DREITIERY H—KR
XA FRABRODBETT,

@For painting the body, use
polycarbonate paints for
models!

MRSy mxyay s
Instant Glue  Thread lock

WS —R
Small Size Servo
No.82278

31~45mm

Q@ZDF Y MTIE2F v FIVTH—RIESCOTORDUETT,
@This kit requires a 2 channel radio control set with 1 servo and IESC.

O 7O RDEURWNE. TORITIBOSRAZELEICLTIIEEL,
@For more information on the transmitter, kindly refer to the
instruction manual of the transmitter.

|_BESEL

= ZH—RKS3031-04M
Mini Servo

W EBREE
Small Size Receiver
No0.82135
Syncro KR-331 SH{EH#(E &)

No.82147 C

Syncro 2.4GHz KT-231P+/Syncro KRG-331 Receiver MAX 16.5mm

Tx/Rx Set (XZ{EH L v b) No.82146

TX/RX Set Syncro KRG-331 v 1 DT HE(E )

Receiver with Gyro \‘mmm
W ETRNY T — A W RES
3 Battery IW Battery Charger
ERATZ/N\y T —IBELEREREFALTIEEL,

No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w71)— Use the suitable battery charger for your battery.

KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery PN W
| No. 713248 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /\w 71— %Ag;‘»_zgf(;ﬁég]’ggé"é’ﬁiiﬁi’f&'ﬁn?fiﬁiy_

KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery %z@tﬁﬁﬁ LTI

No. GAB4202  Gens ace LiPo 4000 2 N L— kX% (60C/7.4V) Always use battery protector GAC0100 Gens ace
Gens ace LiPo 4000 Straight Pack (60C/7.4V) LiPo battery protector when charging GAB4202 or

No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) GAB1202PB

| Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) ’
BMtE—4%2—/ESC(RE—FOrtO—3-)
Motor / Electric speed controller
75 L XE—%— Brushless Motor AE—FarvkOo—>— ESC
MBET YL RAE—L—:21.5T _ No.37051B
. N0.82262-100 o
Compartible Blushless motor : 21.5T I/—:/‘/7“{Z‘/*7L—’7'—7\l|/(100mm) I 2405 ESC

No.37035
JVX480GOLDT 5 LAE—42—21.5T
LE MANS 480GOLD Brushless Motor 21.5T

v 7R 17mm

Shaft Length : 17mm

XYy TPORE
Required shaft length

15mmbl
15mm or more
-~

I—

Racing Sensor Cable(100mm)

%

(60A/MAX13.5%2—2/)
LE MANS 240S ESC
(60A/MAX13.5Turn)

ERTY v v —ICEEmEE,
Can be fixed to the chassis
with screws.




7ORD%#(E PREPARE RADIO TRANSMISSION

@7 ORETDIEFICLIeh>TEY FLET,
Set up the radio as explained below.

MKT-231PHx{EH EKRIB1ZEW. 75V LAE—2—EAIICEHA
This manual uses KT-231P+, KR331 and brushless motor as examples.

T U RREY
Binding Button
‘ LED

1

1

1

X 1
g” LED Lamp !
=) 1

1

1

)

= ~
o O
n =z
a
imf g

o
A Ve e, N %
\ Fail Safe Button
__________ & | PAVZ Al
Battery
WAC-Favba-5-60 4 q" WY=L
Electronic Speed Controller (ESC) Sensor Cable
| =
- > I B
— — = :: ——
Wx{ER o Vo
ﬁ Transmitter
l ) W27 WE—%—
Switch Motor
% OFF
— 77
W77V —R “ e | Antenna
Steering Servo . ;
L Receiver
= BI\AVTAVIRATaVY
Binding Stick
@asH BHF @START
XERICENELY TS, Insert batteries into the Transmitter.
B —R/ESCO— FZRERICDE L, Connect the Servo/ESC Plug to the Receiver.
U LERRICEY FT B, Set trims of transmitter to center.
EERDR A v FEANS, Switch "ON" the Transmitter.
Ny 7 1) — EESCEHRTT 2. Connect the Battery Plug to ESC.
ESCDRA Y F& AN, [ Switch "ON" the Electronic Speed Controler.
| 7 A Zar 27k I Binding.
ESCELv b7 v T B, B Setup the ESC.
B ~)A—E#H L TE—2 DBV TV EHHER, ] Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVEEH L TH —RHOBIWVT WS HHERR, Operate the Steering Wheel to check if the Servo move correctly.
@i h BB @FINISH
ESCDRA v Fatl5, Swith "OFF" the Electronic Speed Controler.
[ EEHDAA v Fat) 2, [2) Swith "OFF" the Transmitter.

»7ORtY FEEAGE, E—2—#E&%. Ny TV —ERRUAC Y FONICT BHIIT, 47
¥ Y—EBDLEICEE, FAVHEETESLIICLTLREEL,
3B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or
connecting your motor for the first time.

Caution




{37 THID = / BEFORE YOU BEGIN

I TORNCTROZ EITERLTLIZE W,

O DHAEZE R idr WEZERT B,
O+ FDABRZEHEL DD,

H¥A—FRR. FROBYVE LIS, BEVROHOIRFEED . Hit [1—F—HEKE STTERILE,
O NELMROIRY A XZBEZGTVE S ICRESEIC LTHRELENSHEITS, .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fu MUE FEPREDES EXPIIRBRDZ A TOE T, SHBEICIIFETRAHIE T DO THRRLTHSBITTTLE L
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ \YERE DY+ X / OTHER HARDWARE

3x10mm EX 3x12mm HSEX 3mm Jvyv—-Fvh E2 EUVYT 4.8mm R~—)b 5x10mm X714

Screw F/H Screw Washer * Nut E-ring Ball Ball Bearing
5mm

(s @m » (@@ € ©0 1

. 10mm
@ L R DIELE / SCREWS
REVER FryvTEX HYIERX Ty hER
Button Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ofmm Gl  (m on
mEDHA

Explanation of the part number

BRBN\—YHhty rENhTW SRS
SUF—ATSRAFvIIN—Y DRE Part number by which different
Part number of plastic parts with a runner. parts are set selling.

EF21989 Er2t95 —
[ ool

EF219S@® x3
Body Mount A
RTA—TUVHA

EF21QSG

— EF219S@® x4
Body Mount Washer
RTFA— IV TYIv—

EF201 =

o000l

EF201 EF219S®
Bumper & Servo Saver Plastic Parts Set | Body Mount B
INVIN—/F—REAN=TZI\—Y Vb RTA—X TV HB
g EF219S
Body Mount
SBAEICEON TSI — T DFHA RTA—RUVE

Symbols used throughout the instruction manual, comprise:

AELTHII TS, FxIOvIEIZEES, R,
Pay close attention Apply threadlocker True-to-scale diagram.

here! (screw cement).

t REITER, BREEEEITEET 5. ‘ C%=hvhd3,
Note the direction. fg Apply instant glue % Cut off shaded portion.

(CA glue, super glue).

O #SIRICHEIITS. BURE Ao il 2 mDNEBITS () ERIR.
@x@ Assemble in the s X Must be purchased Drill holes with the L For Left.

2ty MEIZITB(H).
Assemble as many
times as specified.
afiA.

For Right.

pecified order. separately! Specified diameter.

ERRCKIICHEIITS,
Assemble left and right
sides the same way.




Screws, Bearings / %

© ©mmm Olmmmm  ©f
1-S12605H x4 EF25250 x2 E’;ﬁ%ﬁgv(ﬁm) EF2525@ x4
Button Screw(Hex/M2.6x5) ~ Flat Head Screw (M2x10) TR Nylon Nut M2
REVE HIERX FAa¥Fvh
REVER
@(Ilmmm EF233S0 x4 EFW007S-030 x2 1-N2630N/EFW007-040 x3
Flat Head Screw (Hex/M2.6x10) CAP M2.6x6mm Nylon Nut(M2.5x2.0)
EF230Q/EF238S0O x3 HSER FrvTER th, Sy e
Button Screw(Hex/M2.5x8)
). o= @f
1-S33005H x4 1-523006 x2 T N3033N x6
Flat Head Screw (M3x5) Cap Screw(M3x6) Nylon Nut M3
YIER Fry7ER FATYFb
1-S13008H x4
Button Screw(Hex/M3x8) @ﬂ:mﬂ]ﬂm @
REVER
1-S33008H x15 1-S23008 x2 1-E015 x2
Flat I-jead Screw (Hex/M3x8) Cap Screw(M3x8) E-Ring(E1.5)
@ HIER FrvTER EUY
1-513012H x1 @IDUMM oM @
1-S53003 x7
Button Screw(Hex/M3x12 -
Button Screw( ) 1-S33010H x1 Set Screw (M3x3) 1-E025 x6
Flat Head Screw(M3x10) v kER E-Ri
ek -Ring(E2.5)
B>y
@ﬂh\\m\l\ﬂ @[}ﬂ]ﬂ]ﬂm 1-S53014 x2 @ﬂm‘m
1-502608TPB x1 1-833012H x2 Set fgg\‘” (M3x14) 1-554004 x3
TP Bind Screw(M2.6x8) Flat Head Screw (Hex/M3x12) 7 Set Screw M4x4
TPV RER HIER Ty rER

©]

EFWO007-040 x2
Washer M2.6x5x0.5
TYVr—

©)

1-W260705 x4
Washer M2.6x7x0.5
TyVv—

96641 x10

3x5x0.3mm Shim
PN

©

1-W300805 x7

Washer(M3x8x0.5)
TYVv—

96647 x3

10x12x0.2mm Shim
(Assembled)

SINC v )

EFWO007-07 x16
Steel Ball 1-8inch
TIHR=IV

©ll

BRG402F x4
Flange Bearing(3x6x2.5)
TSVINTIYT

BRG410x3
Shield Bearing(6x10x3)
= IVRTUUG

BRG411x2

Shield Bearing(6x12x4)
(1pc Assembled)

=)V BRT 1 > 7 (BEILE)

EFW007-04@ x1
Crip Ring(Assembled)
Uy Ty (REIE)

Plastic Parts / 7S5 AF v Ix—Y

EFWO007-71 x1

EF230
Servo Saver
H—Rt—/\—
G ® b
(&) (1] (&)
EF240S-01
Rear Shock Part @0 18] o @0

U vays =y

Ball Diff Spur Gear 48Px71T

R—ILT 7 RIN—F 48Px71T EF201 x1

Bumper Set
AZAe SN

EF2020 x1
Wheel Wrench
RA—ILLVF

©
17088 x1

Antenna Pipe
TUTHIAT

EF251 x2
Front Sus Arm Set
JOVMRT =Lty h

EFWO016 x 1
Carbon Main Chassis
=R AA VI vT—

EF253M@ x1
Rear A Bar Plate M
v AN—=FL—MM

< VAN
© o
°00o000° O o /j
e o EFW018© x1 EFW0180 x1
EFW018@ x1 Rear Chassis Brace A Rear Chassis Brace B

Servo Mount Plate UV —I314 A JYvd—I31 VB

Y—RIIV b TL—F

EFWO017 x1

Carbon Upper Plate
H—RITvI—=F v+

EF253M® x1
Shock Wrench
ravyLUF

EF253M@® x1
Caster Jig
FrR2—KE




©0 oed

0 O

0 ()

OV (P2/7ZvY)

220UV (P27 oy

EFW014@ x1
Adjuster O-Ring
TI¥RE—0UVYT

$C222-04 x1 96441C x1

Shock Gasket 10mm  Sponge Tape
YavIART Y 10mm ZARYDF—F

Glass Tape
ISRT—=7

XBREFIRHIES A,
Not sold separately

220U YPe/F L)

EF252S@ x4 EF252S@ x2
4.8mm Brass Ball Collar 4x4.5mm
TSZAR—=IV Hho— L EF242S@ x1
7 7 EF249S x2 EFWO007S-05 x1 EF244S x3 Damper?a)l(l EFW001 SO x2
Front Wheel Hub 6mm Ball Diff Wheel Bolt LW Wheel Nut )N Wing Mount
70> RA—IVINT 6mmA—)b7 7 HRA—IVRIVE gaR1—IVvh DAVIRIUE
O
O Ol eq b
O
EFW007S-03© x1 EFWO007-04@ x1 EFW007S-030® x1 EFW007-04@ x1 EFW007-040@ x1  EF222x1
EFW0075-02 x1 6mm Ball Diff Hub L Bearing Collar 6mm Rear Shaft Collar ~ Bushing 6x8 Thrust Spacer Pinion Gear 21T 48P Long
N smmA—IL 77\ TL (Assembled) MmUY v TR AS— Ty RSARRR—H— ExAvFvr oy
6mm Ball Diff Hub R NP9 HS—ETE)
6mm R—ILF 7\ TR Ol I I ]
EF247© x2
| ©cooo || | 6ooo | “-m Front king Pin A (2.9mm)
ZOY bF2IEVA(Q29mm)
EF21950 x3 EF219SO x1 EF219S@ x4 EF2470 x2 el I I ]
EF250S x4 Body Mount A Body Mount B Body Mount Washer FI’OTJt Wheel S"laft
Deck Post RTFA—=IVVPA RFA—<IV B RFA—R IV NTyp—  TAVRRA—ILYvTh EF2470) x2
FyERZ Front king Pin B (3.0mm)
M W 0% R 5B (3.0mm)
EFW019@® x2 EFW007-04@ x1 (LI i)
O Front Spring M Tensionner Spring EF2408-01@ x1
JavRTYVIM  FavRF)v45 Shock Shaft
o PEN A VAN
EFW014© x1 EFW0140® x1 I
Threaded Shock Body Shock Cap EFW0140 x1 SC222-02B x1 O TINGD
AER3vIRT— >3vyF+vv7 Spring Adjuster Shock Spring EF252S@© x2 E
RTVIGTTIvRE— Y3V IRTIY Tie Rod M2x35
Ex(=
EF2300 x2
Servo Saver Spring
X (Assembled)
EFWO007S 016_ x1 H—Rt—N\—=T 5
6mm Carbon Elff. Axle e
6mm AH—R> T IT7IAIV 92638 X8
Snap Pin 6mm
2AfvTEY
EF246S@© x1
Front Axle
- EF246SO x1
Y77 R IV
ZhTIA Front Axle Stopper
(A ] TaVTPIRIVA Ry~
EFWO001S® x1
Wing Wire @ O EF238S@ x2  EFW007-06 x2
ST 5VFWOIS'1 SO x2 Servo MountB  Diff Ring
7?\87‘;%?(7’ EF233S® x1 Y—RIIVEB  TTUVY
Shock Saty
@ @ SavoRT—
EF233S© x1 EF233S® x1
Rear Axle Mount R Rear Axle Mount L
@ TR EF233S@ x1 U TURIVRI ML @
Rear Mount Bridge
YOV T)vD
EF242S0 x1
Antena Wire )
N ]
Rubber Parts, ETC / 51\—1\—Y, Z0fth
SIL0300-8 x1
Silicone OIL #300 96510 x1
)AVFAIL High Durability Ball Diff. Grease
@U BIRAMER—ILT 7T IR
ORGO2BK x4  ORGO2CL x1 ORGO3BKx1  ORGO6B x1 it
O-Ring(P2/Black) Silicone O-Ring(P2/Clear) O-Ring(P3/Black) Silicone O-Ring(P6/Orange)

EFTHO001BK x2
Pre-Shaped Front Tire H38°
T0OY AT H38 BEERE

EFTHO005BK x2
Pre-Shaped Rear Tire L25°
UV aA v 125 HEREE




70Y872R IV
Front Axle

1-S23008
CS M3x8mm

EF251H

@/

1-S54004
gSS M4x4mm

p
FrRA2—ADRE
Caster Angle Adjustment

3> M <L
EF253M@
FrAZ2—rE
Caster Jig

y
EEAEICS vy —EBOT F Y RE—BETHRT— L
rg' EEELET.

dll Place the chassis on a flat surface and assemble the
suspension arms with caster jigs. ,

/EF24680

EF2465©@

EOETHRT—LEZEELET,
Fix the suspension arms
have even space.

>ll<a >

{

®
i)

!
d-i

)

() y—
m (mm

o}

o

[
|
i

IREIDTFEITIZ B &SI RENERD %

H
@ 1-S33008H
12/

EFW016

1-S23008
CS M3x8mm

FH M3x8mm

H7D7 (VAW
Front Hub

Option Parts | A7 3 >it—Y

SOFT <m = HARD
S M H

S| 5|3

OSILVER | @BLACK | @ GOLD

Front Spring Set (S/M/H/2pcs)
78Y ATV Ty MSIMHIE2A)

D2R=IO 17OV MYARYY 3 v OFAERE]
ERICHRATHOSHEIITTLREL,
Please read "Front Suspension Setup" on page 22
before assembling.

/ 1-854004

EF247@© / EF247Q SS M4x4mm

Ve

|

EDORENDOMEICEE SHE TMIx4t Y FEREHE

r_-' WAL,

Align the groove with the arrow in the diagram below
and tighten the M4x4 set screw.

M4x4 v FEX

set screw Yir's

j\?s

EFW0190®
— o661

3x5x0.3mm

A~
<

10




RA—IVINT
Wheel Hub

&
N
wa @M
I el o,

EF219S@ Q@LS%OQH
Body Mount Washer FH M3x12mm

RPN AU REMERELET, (214
rg- 2mm DETHEAHTEET,

ol The number is adjusted according to the
body. 1 piece as standard.
Itis able to adjust the height of 2mm.

AFT7I 52408y K
Steering Tie Rod

[EI 21.0 mm
®\EF25ZS©

(B | e—=o
S

AN

EF201H AF7V 218y R
Steering Tie Rod
EF201H
EF252S0@
2x35mm A
EF252S@®. @
4.8mm \Q/ m X
H—RtE—/\— RFTYGH—R

Steering Servo EF238S@®

Servo Saver

- @ 1-W260705
H—Rk— @(]m M2.6x7x0.5mm
Servo Horn 1-S12605H
- BH M2.6x5mm

EF230@ 23T EF2300 25T
SANWA . KO  FUTABA.KYOSHO

I N
H—RIcEbEER%ZE EF2300 EF2300Q
R N
sl Match the screw with servo 1

1-W260705
M2.6x7x0.5mm
)

e.

P ﬁ 1-S12605H
@(]h]]]]]m]]]]]]]] BH M2.6x5mm
EF230Q@/EF23850

BS M2.6x8mm EF2300

HITTE
Assembled
1-S02608TPB  1-S13008H

TPB M2.6x8mm BS M3x8mm

Sfmmw Sfmm N\ &
W@

nMEEHES,
Match the shape.

ARTTITH—R
Steering Servo

—RD=1—+ZIV%E
fg- HLTHEET,
Sl The steering servo is in

neutral position.

11




RFTIVGH—R
Steering Servo

<KYOSHO KS3031-04M>

1-N2630N
M2.5

©H

1-N3033N

EF230Q
/EF238S0
BH M2.5x8mm

9 @ 1-533008H
FH M3x8mm

<7%J\BLS-CHB00F fzld& > TPGS-HX>
<FUTABA BLS-CH600 or SANWA PGS-HX>

74 :
o5 7
s 1-N2630N
L]

1-N3033N
M3

EFW018@

EFW0180@ @

EF2300

g /EF23850®
BH M2.5x8mm

ZDNEED,
rg- Use this hole.
(-

9 @ 1-S33008H
FH M3x8mm

ARTTIVTI =2
Steering Linkage @

©

EF232SO
CS M2x16mm

=G}

EF252S@ NA

FH M2x10mm

EF252S0®
CS M2x16mm

EF252SQ®

/
©of, i

RTFTFIV T — Rt 2—IcEhE TEELET,
Mount the steering servo on center of the chaccis.
g — I

<4

ART7T7IT2MOY RORETH—AZRELET,

Adjust steering tie rods length for toe angle.

p
RA—=ILLVF
Wheel Wrench

HOEREHY FLTEIIBELE T,
Cut off part of the figure.

12




R—=IbT7

Ball Differential AR—IEBETR—IVT 7%

S\ E WELTT,
g EER ) 5 EF2020 Ball Differential adjustment,

BEKHHEALE T, @ reference in page 21.
96510 Do not over tighten! \ 2 \
Ball Diff. Grease Check and makes sure E @IB
R—=ILFTHYR it move smoothly. B EFW007-040
(&. M2.5x2.0
000 (] N ROFC—E
r DAHLEY, EFW007-04@
EFW007-07 x16 Il Squeeze once EFN007-040
Olo with pliers. Washer
M2.6x5x0.5 HHIITE

Assembled

EFW007S-02

BRG006
6x12x4mm

O 96647 x3

@H © Washer
O 10x12x0.2
@

i
EFW007-06 <|> )

”/@

@ both sides of the plate. S
) BRGO06 ) EFW007-040
BRGA10 N ~ _~ 6x12x4mm ~
6x10x3mm O : . 6 EFW007-040
96510 @
Ball Diff.‘Gre‘ase £ = { k N
EFW007S-01© R=ILTTTIR )

L —trommEicR—)b
FITUREESBYET,
Apply ball diff grease to

ﬂz&—a—vwh
Motor Mount
om ___—EFW001S®

o
Gy,
& (© Dmmm

+ 1-N3033N

Va M3
7
EF233S®
/ /EFvvomsG

)
Q

t EF23350©

L l

3 1-853003

SS M3x3 OB TR IEBRIC
rg- ty bLET.
Il Set as a logo will be

EF23350

EF233S0 OO FAllcESHRIC the lower side.
M2.6x10mm g £VLET, @ Ber2o@
I Set as a logo will be
the lower side.
Aer0il BRG022
6x10x3mm
1-S13008H
BH M3x8mm
HEOREEIF2IR—VBHE,
rg- Refer page 21 for ride height EF253MO
ol adjustment.
EF233S@
M2.6x10mm

1-S33008H
FH M3x8mm@ 9

13




E—4E2—<UUk
Motor Mount

® OH

1-N3033N
M3

1-W300805
M3x8x0.5

1-W300805
EFW0180 M3x8x0.5

1-W300805

M3x8x0.5
ORGO03BK

P3
1 PUEBEICHELET,
Refer page 21 for rear A-bar
adjustment.

”/”E o 1-S33010H
FH M3x{0mm
1-833010H
: 1-N3033N_ \_
1-S33008H @9 9@ FH M3x10mm N T

FH M3x8mm

11

> — Bl 1-S53014 E
E SS M3x14mm
Q

\
TYIN—TUF
Upper Deck
EF219S0®
%’ -
/ ~
92638 A
@@ EF219S©
i ____EF2195@ AN
g I~ 92638
1-553014 : EF2425@ p <
SS M3x14mm \ / E
3N

EFW017
1-S13008H
\<\% BS M3x8mm ct __—EF2195@

1-S13008H
BS M3x8mm

9 mm

(&)
1-S33005H E g
FH M3x5mm @9 \EFZSOS

EF201H 1S
rg- TYTFI M TEERTS FH
ol 5ACEIRITET, ~

33005H
M3x5mm
Install when using the EF250S
antenna pipe.

1-W300805
M3x8x0.5

EF2505—

14




12 [
Upper Deck

1-W300805/
M3x8x0.5
!
—

A
i/£ / !793

1-W300805

M3x8x0.5

1-S33008H

13 s
Ball Differential
EFW007S-03@ @ 9
?/g&woms-oae
+ CAP M2.6x6mm

EFW007S-03@
CAP M2.6x6mm

Motor
No.37035

JU>/480GOLDT Z L AE—42—21.5T
LE MANS 480 GOLD Brushless Motor 21.5T

EFW007-04@
Bushing 6x8

-

FYOEIHR 1D
TEREDOOTEELETS
Tighten the screws with

one sheet of paper inserted
between both gears.

/

1-S23006
Cap M3x6mm

&

@ 1-S53003
/éss M3x3mm
FEE@EICEYFERE
G
sl Firmly tighten the set
screw onto the flat
surface.

15




INyTF)—
Battery

14/

12 mm

M

@jl

GlassTape —— ———

ISRT—7

_5_

AE—Favio
LE MANS 240S ESC
Jb+2/ 240S ESC

ESC
37051B

~

AE7—7 CEELTEET,

[
o
[}
&
()
o
@
@
2 —
5 B
: K
a2 =B
A [
w N 2>
2 | &
e 5L s
Q
>
2 Ng
= Jis
3
| @
VU
X 0

=

Double Sided Tape

mET—7

|
/=

Q

Do X _i_
'\ ,,a, <\

-S33005H
H M3x5mm

1
Fl

(O

—®)
S

-~

)

A
b'
/]

4\

1%

m A% KA
Tire Wheel

7aVh21Y

Front Tlre

EFWOO\7$-05

Y1

Rear Tire

A=A R e d

Front Tire

EATHNCNR—VEBEITR— LT 7 OREELTEL,

Refe to page 21 and adjsut ball differential before driving.

P A

Rear Tlre

FA—ILVF

Wheel Wrench

EF2020

16



( V S5 E MR LTREETLS ) Lo /DLCEE
| puAngy. | g THLEAES.
il Press the W mark with your Fill oil to this line.

fingernail and insert it all the way.

©/50222-04

: V| (=)
1-E015 =
E-Ring E1.5 v

L ——EFW0140 ) ﬂ
/\@ﬁ ‘ SIL0300-8 \J . ]‘ SI1L0300-8 1 WO
l \ e EF240-010 “ ; . '
EF240-010 '/‘ % 0/

LR
" P N EFW0140
’ Q il

ORG02CL
EF240-01Q O-Ring P2

Insert shaft all the

way and remove
excess oil.

ST M EREET
rg- ALALTRAS
Il 11V EEEET,

EFW014©

( N

EFW014@® YAy LT EF245MO
\ ( Shock Wrench p:
EFW014@ g— o>
. -\-‘-
\ ) ;
5mm

O

Shock TUTFINATEERTISSICIRUHIET,
EF24250 r.g- Install when using the antenna pipe.
~— _

T THEDHEL
17088 r‘ BILET,
sl Do not let antenna

wire outside of the
° tube as damage
will occur.

T 1553003 @
o. ssM3x3mmE

ORG02BK (AL
P2 -

TUTTHR

Antenna w 2

EF240S@

mmm{) () €

1-N3033N 1-S13012H
M3 BH M3x12

17




m,ﬁ-‘«—n\y FARAVRFH—IV
Body Cut, Paint, Decal

Ay FRUNRERITET,
Cut and make holes

<K7T1>
<Body>

ZRLEFEA
No Paint

<DLUT>
<Wing>

RIAF $
White

After cutting, remove the protective film from the wing.

@ Hy Mg IAL I DIREC = — LY — IR LET,

BRANCHRITHIOBNERVET,

Before painting, use a neutral detergent to remove any oil residues and dirt.

RUA—R2A CABRTRELET,
Piant with polycarbonate spray.

BB R T REDOFREC_—IL—bEIEHLET,
After painting, remove the protective film from the body shell.

18



m RF—HNYIRLVFH—IV
Body Cut Paint Decal

BEB R TARADRECZ— IV —MEIEHLET,
rg- After painting, remove the protective film from the body shell.
C_J

ESIAICRESER L—XRITE EAVET,
‘"z Follow the numbers in order when applying for best result.

)

BRADOHRMERRIERE oK T R T ETH—IVOMEZES L AL, B RO LB VT,
Fg‘ K SAEREEAST H—IVEBEEEET,
Sl We recommend to use dish detergent to fix the position of the decals. Add few drops of
detergent to water and apply between the decal and body, then position the location. Make
sure that there is no air left between the decal and body when applying.

HEE F S/ vY—CTh—IVERDH TR BEHSIEY XY,
“Jll When applying decals to curved surfaces, warm the decal with a hairdryer and stretch it while
applying.

J

5ans

NT5vH &-

OHSGH

.\\“\‘\\—’!\\

\\\\(
(

LIMITED

OL A ZEINA Mherrr

77

/

77

LS
\

PLAZ A stherzr I MTED /

SUPER SUSPENSION SYSTEM

&

© ocooo

Z ,,\,,,\Kya,s-.x
Y !O

®

EFB003®
V7 k4. / 7 77a0)

© @

EFB003®
kY

EFB003®

[PLAZAIA atlerar [IMTED

[prazaa
|PLAZ A saherar \MTED, |——|
LA A adzzr LIMTED| =

feves

UL Z I Mberrr || MITED
V7 F v /[ P77l
PRAZ A mkerr || MTED

z
§
i
i
;

(42 )2
‘ Apply (@) first.

19




AT

Wing

20

B, &
& A g v g
YR 3 © T
D O = . .bnmh
S uﬂ___ﬂ.wp
|C+9 0 £ 3 L.Ed.m
Rl 52 A2 o
4+ © B o.=
£ Hivp 655 N
5 Wiy cBE rRED
™ BAD SEC O B<
SD 335 DR S
HhELES
g
(/ 3
o
— vy €
=3
a.
o
©
=

\

EFW001S®

IAVGI IV
Wing Mount
EFW001S®

e
1-S53003
SS M3x3mm

y
[©)
&

AT
Wing

21K

20



BORESE

How to adjust ride height.

DY T7IRIVTETE— DRI HMEEEZSECERERETERT,
Ride height could be adjusted with rear axle adapter direction.

The mark is on the rear side when using a 28 - 32T pinion gear.

28-2TOE=A Y F Y EESFEFII—IDERAAICHED LS ITHEHFITET.
(@
g
C ]

@ /—<IVKRI Y3V (EEIR) OALBZAEZ. LTREEEZS, (Ea®
Standard Position (Ride height: Low) Change from A to B and rotate the adapter
(Ride height: High)

Y79 RNTET2—
Rear axle adapter

Kit Standard (mm)

. 0
44 / 46 / 48 / (0

a . a ate
Front 3 3.5 4 4.5
Rear (Hi) 3 3.5 4 4.5 5
Rear (Lo) 3.2 3.7 4

R—IVT I DRESE

How to adjust Ball Differential

BRIDZA Y ERN—FVEREZGDNSERDZAVEEILTESHEVESIEM25F 1OV Ty MEfEshAALTRHELE T,
Hold the spur gear and right tire and tighten the M2.5 nylon nut until the left tire does not slip.

Ty 7 MRIRDDFY b
DEIHIDEIINCTY I v—
DW= RELET,
Adjust the number of

EFWO007-04 washers so that the tip
Nylon Nut ° of the differential shaft is
M2.5x2.0 alighed with the surface of
the nut.
EFW007-04@ vy o g
wED Spare PaAYKARPZAVZA o1
Tighten Washer M2.5x5x0.5 Parts PEE Y Ta <

BHTEIR! BEKHEEEILET,
r_g‘ Do not over tighten! Check and makes sure

it move smoothly.

-YXell There is additional washer

m B’ in the Spare Parts Bag.
Loosen
How to adjust A Bar.

JUyTORVEE TIEM3X10% 5 ER EFDHDE/NVFUVITHEELET,
On high traction surfaces, tightening the M3x10 FH screw will improve handling.

Setup Guide
&S v 78| =7V y TRE
Low Traction High Traction
1-S33010H

Frinocigom ) ST

——1mm > @

=53 U WHAL g?Goe’BK

Loosen —_—— Tighten

[7“U 'yja)EL\EgﬁT P6 0! ~/7~‘ SPare
ERISIZDEEHTT, Parts
On high traction surfaces, itisalso  l:¥Xe}

effective to install the P6 O-ring. ORGO6B é
: = 7 ®
9 1-833010H

FH M3x10mm

21



70V ANV 3V ORBESE

Front Suspension Setup

BEDT )y TIRRcEDETT7AY PRTIV VY TES ARV Y a VA DA 2 ZBBENICRBLTCRATT YV I 74 —IVEEZ BT EHNHRET,

By adjusting the play around the suspension and front springs, you can change the steering feel to suit the traction conditions on the road.

s A
FUITEVE 2BEOREDSBATERALTLEEL,
The kingpins come in two size of diameter.

2.9 mm }
B5Uy 7RERE. O I I I]
For low traction EF2470© x2
track surface. Front king Pin A (Thin)
TOVFVTEVA )
3.0 mm '
BV TBRERE. O I I I

For high traction

track surface. EF2470 x2

Front king Pin B (Thick)
TOVRFVTEVB(R)

Vs

XY,
Adjust the Spring preload with
shims. Max 1.5mm.

TPy 27D LERT )
N 73 ERKRLSMMAET
BAG

Ol

96641
3x5x0.3mm Shim
PN

Option Parts | A7 3>i18—Y

EFW019

S M H

©SILVER | @BLACK | @ GOLD

Front Spring Set (S/M/H/2pcs)
708V ATV VT FSIMH/E2A)

- J
Setup Guide
BIV v TBRE
‘ Low Traction
EF247© EF2470® EF2470®
2.9mm 3.0mm 3.0mm
+& + & + O
1-S54004
1-E025 1-E025
E25 E25 SS M4x4mm
ALK 747
Standard
Loose Steering Feel E R High Steering Feel
S S+0l S S+0l = S+Ol
EFW019© EFW019@ 96641 EFW0190 EFW019@® 96641 EFW0190@ EFW019@ 96641
Silver Silver Shim Black Black Shim Gold Gold Shim
FUTEVIETEOLEY OREERED SBATHIITTLIREL,
Fix the kingpin using one of the two methods shown below.
M4ty FEREESR EVVIEESR

Fixing with M4 set screw

B3, PR AZBDELLEVET, N(F )y THRERE,
Easier assembly and disassembly with reduced play. Suitable for
high-grip surfaces.

(@il

1-S54004
Set Screw M4x4
Ty hEX

22

FrR2—RETE) Y
Z LD SEMIFET,

Fixing with E-ring

ATT VIV DEBENRL—RITHEYET, BT v TRERE,
Smoother steering movement. Suitable for low-grip surfaces.

EVTERAFTARSA
oy I\ —TEVALET .
Sl Remove the E-ring with a

Install the E-ring from up - flat-head screwdriver.

per side with a Caster Jig.

EF253MO
FrR7—nR
Caster Jig

Spare
@ 1-E025 [T
E25 [



FYTFINDEE
How to change the gear diff.

AFRDFERN—YEFE>THR—IVTZEMMIY+ 7 ) ZFYT7T76mmI v+ 7 b)) IEZBEBELTRATT7 I VIR EZ BT EHHEERET.
You can change the steering feel by changing the ball differential (6mm shaft) to a gear differential (5mm shaft) using the sold separately parts listed below.

BRG407

Nut (M3x3.3) Nylon (5pcs) Shield Bearing (5x10x4) 4pcs
T EM333)TABYEA)| | Z-IV AT Y25 (5x10x4) 40

BRG406 BRG402F

Oll

O

Shield Bearing (5x8x2.5) 4pcs Flange Bearin |
MR ) g (3%6x2.5) 2pcs || LW Wheel Nut (Silver /4pcs)
TWVERTUZTSELNN || 55597 ) 5x6as)2A || BREA=Isb =4

EF209 5mm Shaft Option Parts / # 7> 3> \—Y
EFW002 5mm Shaft lf EFW003 5mm Shaft
O o Jmm EF209& #f:¢ EF21000s it

Rear Shaft (FANTOM EP-4WD)
VY2 v 7 M7 7> FILEPAWD)

EF210

Rear Wheel Hub (FANTOM EP-4WD)
A RA—IVINT (T 7~ + LLEPAWD)

© ©OL10 x2pcs SSM3x3mm S8 Max4mm Carbon Gear Diff. Axle (FANTOM EP-4WD) SP Rear Wheel Hub (L/FANTOM EP-4WD)

Instead of EF209 Instead of EF21000@
5mm Shaft \ ,Jﬂ
[@E]M E Ol le om ©m ).
o —o
(

H—RIFYTITIRIV(T7 LA EP-AWD) SPUYRA—IVINT (/77 L5 EP-4WD)

EF209 / EFW002

EF2100

SS Mdx4mm

EF210Q
/ EFW003

/ EFW003

BRG407
5x10x4mm

@@EFNO
E BIss usxamm

BRG406
5x8x2.5mm
EF210@

EF202©

BRG406
5x8x2.5mm

)x oIl
3x6x2.5mm

@@ EF2100
G,

LM

@[E]1—N3033N
M3
WHTEFE!
r‘ BHMHRBLET.,

il Do not over tighten! Check and
makes sure it move smoothly

5x8x2.5mm

Setup Guide

JA—F UV ITHRCHDBRICEDD, /N1
@ JYy TREOI—F ) 5 TIFREMHMEL,

It becomes more steering when cornering, but

tends to be unstable on high-grip surfaces.

dA—FYU VI DHOREEDR <
LHHITRELPT S, [ 2
It becomes more stable when cornering,

and make it easier to control overall.

Fv7F7
Gear Differential

R—IvT7
Ball Differential

23




Exproded View
pay: A
92638<% __EF21950

% (] ORG02BK
- @

EF2425@

=
/
17088 — EF2195@
LN /
1-853014 1-553003
92638
EF2195@— 8,

1553003 ) s %27

EF2525@ \.

EF201H
\

% EF25250 @
17533005H\&

/ X
EF201H EF201@ 151 3008H\i>
D o

O/

T>1-553014

@\ EF2195@

25250~
EFWO017
EF24250@
_ ?zso 2 O\EFZSZSO T~
38 ® ) /
EF25250 o ) I \ EF20181
2 ®Q EF230@/EF2300 STEERING SERVO
1-502608TP8~ )
Nl \ EF2300 1-N2630N
EF230@/EF23850° /Qf N\ EF2300 er23850. S
EF230/1-513008H EF2300 >

1-W260705 S

P &)
1-N12605H40 Q Q 1-N2630N
)

34 =
EF2
EFpa4s EFTHO01BK 303N — 2” 1-W260705 O gy <o
/o V4 I-N1260SH @) ORGO28K @
) EFW019@ 1-N3033N 1S
g 96641
__EFWO018
BRG402F EF2470/ 1-533008H—— g °
/ EF247@ ~_ éi
RGA02F EF230Q/
@@ Vi ;640 i EF2525@ EF2385@ g T Er0ed
6o EFW019@—
I‘Qj \
1-E025 @ & 96641  1-533008H
/ o520 e
EF2495
\.Q‘.'ﬁ} — 28 __EF2525@
251l EF247@
96641\@ % EF2470/
__EF2525
1-554004 @ Ero47® 0 ®
/ EF25250
< @ /EF251EI
Q &> __EF24650 Q‘
/ ﬁ 1-55400 ~@ BRGA02F
1-523008 N 96641~ ®% /
3/1 -533008H 2518 ©/ @ BRG402F EFTHOO01BK
/'\/] EF25250 /
2 @ a EF247Q@ @
EF251K
N £/1»S33008H \ /
—
1-533008H EF7495
EF2465©
SPUR 71T WeIF:\-3:7.x (o] g
PINION CHART | 1-523008
21 338 1-533008H ‘
22 3.23
23 3.09
24 2.96 SIL0300-8
25 2.84
26 2.73 - o
27 2.63 i 1
28 2.54
29 245 EF253MO Erassme
30 237 @
31 2.29
32 2.22

24 © Copyright 2025 KYOSHO CORPORATION / ST s



] BHITHE EFWOMe
, Assembled EFW0140
l BRG411 EFW014/
/ $C222-02
/ EFW007- 040 N D 3
EFW0075-02 EF24(< 0 ! EFWOT 4@
ocs @ EFW0075-05 V>
47
/ y E/FTHOOSBK @ EF240- 010 @
EFW007- o4@ £F2405-010 @‘Q EF240 010
EFW007-04@ N\ ORGQ2CL_
1 E015
% @007-049 )
/ @ @)‘.‘ Q \ EF240-01Q
EFW007-04@ @ — @h’ EF240-010@

> ,. EF240-01@ \ SC222-04

EFW007-04@ / EFW0140
/ BRGATT Erwo07-07x16
EFW0075 oz ) ( EFWO007-71 <SS
EFW0015@ — \..J
BRG410 EFzmm 7
EF233SG EFW007-06 1-553003— @
—EFW0015@ ST Erwoo7-06 EFW0015@ /

, o\1 553003 8
1-553003—

EFW0075-01©

EFW001S®

EF233SO
1-N3033N
1 N3033N EF233S®

®—1.553003

w7EF233SG

EF201H

EFW007-04@
EFW007S 030

@ BRGM ° /EFWOO7S -030@ \
%

EFTH005BK
EFW0075 030 4

EFW0075-03@ /g

©

lf
\\

EF2505S
1 W300805 \

\/
1-533008H
@ 1-N3033N
1-533008H g ) = | /
[ —1-533010H EF2505 & & 1-W300805 EF2445

\
1- N3033N EF250S

1 vvsoosos
¥ EFW0180

©)

1-W300805

EFWO016

1-533008H

1-533008Hg ! g

1-533012H

PLAZMA MK3 Limited 25



Plazma Mk3 Limited PARTS LIST

m -S13008H 1-S13012H

©

Button Screw(Hex/M2.6x5/10pcs)
REVER(M26X5) Ny Z/10A)

" ©(m

Button Screw(Hex/M3x8/10pcs)
R ER(M3X8) (YT Z/10A)

"©

Button Screw(Hex/M3x12/10pcs)
RV tZ(M3><1 2NV Z/10A)

O/ jum

O Jmmm

1-502608TPB
TP
(& {jmy

©)mw

Flat Head Screw(Hex/M3x5/10pcs)

Cap Screw(M3x6/5pcs) Cap Screw(M3x8/5pcs) TP Bind Screw(M2.6x8/10pcs)
Fr v TER(M3x6/5A) Fr vy TER(M3x8/5A) TP/ FER(M2.6x8/10A)
1-S33005H -S33008H 1-S33010H
FH FH

" @)

Flat Head Screw(Hex/M3x8/10pcs)

(©))pmm

Flat Head Screw(Hex/M3x10/10pcs)

HIER(M3XS)AYTZR/10A) *7‘7&7\(M3><8)(/\ v X/10A) HSERM3X10)(N\YZZ/10A)
1-S33012H 1-S53003 1-S53014
FH @l
Flat Head Screw(Hex/M3x12/10pcs) Set Screw(M3x3/10pcs) Set Screw(M3x14/5pcs)
HIEX(M3x12)(N\v 7 RX/10A) tv FEX(M3x3/10A) 1y FEX(M3x14/5A)
1-S54004 1-N2630N 1-N3033N
Set Screw(M4x4/10pcs) Nut(M2.6x3.0) Nylon (5pcs) Nut(M3x3.3) Nylon (5pcs)
v FER(M4x4/10A) FvhM26x3.0) F1E> (5A) FwhM3x33) F10O> (5A)

1-E015 |
©

E-Ring(E1.5/10pcs)
EV>Z(E1.5/10A)

1-£025 |
=

E-Ring(E2.5/10pcs)
EV>Z(E25/10A)

©)

Washer(M2.6x7x0.5/10pcs)
7wv—(M2.6x7x0.5/10A)

1-W300805

©)

Washer(M3x8x0.5/10pcs)
7w -(M3x8x0.5/10A)

96641

©}

3x5mm Shim Set (0.1/0.2/0.3mm/10pcs)
3x5mm3 Lty M0.1/0.2/03mm/&10A)

6647

O

10x12mm Shim Set(0.1/0.2)4pcs
10x12mm 3/ Lstz2y 1(0.1/0.2) &4

BRG402F

©Il

Flange Bearing(3x6x2.5)2Pcs
TIVINT )7 (3x6x2.5)2 A

BRG410

Shield Bearing(6x10x3)2Pcs
2-)VRRT) 2T (6x10x3)2AY

Shield Bearing(6x12x4) 2Pcs
= IVRRT U7 (6x12%4)2 A

ORG02BK

ol

O-Ring(P2/Black) 10Pcs
0UY (P2/7Zv)10A(SP18)

©(

Silicone O-Ring(P2/Clear) 10Pcs
>)a>0U»7 (P27 10A

ORGO03BK

©l

O-Ring(P3/Black)10Pcs
0> (P3/7Zv)10A

O

Steel Ball 1-8inch 16pcs
77—V (1/84F/16pcs)

Snap Pin (10Pcs)
ZFwTE(10Pcs)

Color Antenna (Black/4pcs)

Rl SR CAVEIN

Shock Gasket 10mm(4pcs)
23y AR~ 10mmEA)

Silicone OIL #300(80cc)
)2 A AL #300 (80cc)

High Durability Ball Diff. Grease (10g)

BAEA—ILF 77U ZR(10g)

96441C

Sponge Tape(1x100x150)
ARV F-T(1x100x150)

©0

4.8 Brass Ball (12pcs)

487 S ZAR—IL (12{BAY)

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN—=/Y =Rt —/\— (77> b L EP-4WD)

I ooool ; ooool

I'e x3pcs ’G © xdpcs

Body Mount (FANTOM EP-4WD)
RTA—TV N (77 b [ EP-AWD)

Diff. Gear (FANTOM EP-4WD)
T7FV (77> b LA EP-4WD)

SS M3x3mm

Pinion Gear (21T-48P/Long/FANTOM EP-4WD)
=423 (21T-48P/0>%5 /77> b Ly EP-4WD)

EF238S

© x2pcs

@tmmm @Gﬁﬂlﬂmﬂ

© BH M2.6x8mm
@ BHM26x8mm  BH M3x8mm

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN—/Y =Rt —/\— (T77> [ EP-4WD)

(o | mmmm
0‘

@ FH M2.6x10mm x4pcs
Rear Axle Mount (FANTOM Ext)

BS M3x8mm
DY T7IRIV I N (T7> b Ext)

Servo Mount (FANTOM Ext)
HY—RIVV b (T77 b Ext)

©H

M3 Nylon Nut

@j =) i ]
e o
©
@0 [D]o @?0 E-Ring E1.5x3pcs  P-2 O-Ring

Rear Shock Part (FANTOM Ext)
VY 23y IN—=Y (772 b L Ext)

[ 0o © )
o. P-2 O-Ring x4pcs gmwmm @ Dmmmm FH M3x8mm

HD Antenna Set (Silver/FANTOM Ext)
HD 7> 7ty b (VIVIN—/T 72 b LN Ext)

= I |

o

Front Axle (Silver) . @ ()

70V ORIV (ZIVIN=)

LW Wheel Nut (Silver /4pcs)
B2/ - Fy b IN- 4N

EF247

ol I I )

© x2pcs @
C}“ I I ] © x2pcs E-Ring E2.5 x8pcs
O x2pcs

Front Wheel Shaft Set (2pcs)
7Y bRA—=IV v T b2y A

26




Plazma Mk3 Limited PARTS LIST

] —i

Deck Post (Silver/4pcs)
TYFRAS (ZIVIN—/4N)

sl

Front Wheel Hub (2pcs)
70> MRA—)VINTQA)

i @l:ﬂ @O

O x2pcs O xdpcs

© (rmmmmmm (o) pmmm @)

® CcsM2x16mm @ )lz—lpg/lstmmm © M2 Nylon Nut

(IO
© x2pcs

6mm Shaft

6mm Shaft

©09]

[ (Do) @pm

® O CS M2.6x6mm x2pcs

Ball Diff Hub L (Silver 6mm/FANTOM EP)

Ball Diff Hub R (Silver 6mm)
R—=IVTZINIL(IVIN—6mm/T 7> L5 EP)

AR=IVTTINTR(ZIVN—6mm)

x2pcs
) x4pcs
Front Sus Arm Set (2pcs) Linkage Parts Set (Plazma)
TavRT—Lty M2A) U= IN\—=Y 1w (Plazma)
EF253M

Rear ABar Plate M
YUY AN=TL—MM

EFW007-04 EFW007S-05
me @fle

CHNeIL i€l
o @ x2pcs 10x12mm x4pcs

@ OM25 ® M2.6x5x0.5mm

Nylon Nut x2pcs x6pcs

Ball Diff Small Parts (6mm/FANTOM EP) Ball Diff Wheel Bolt (Silver /2pcs )
R—IVT 7N X\— (6mm/ 77> I~ IsEP) F=IT 7RA=IVRIVE ZI0=20)

EFWO007-06

Ball Diff Spur Gear (71T-48P)
R—ILT T RIN—F (71T-48P)

Front Shock Spring (2pcs)

Pressure Plate(2pcs) J ! g e
Aarkyay %

TLyiv—=TL—FQA)

6mm Shaft

[

n [l

EFW007S-01©
M EFwo07-040©

[ 1 gor), Sie

EFW007S-030®
EFW007S-02 EFW0075-03@ @D EFW007-040@

Ol

EFW007-040®

EFWO007S-05

EFWO007-06
EFW007S-03@
CSM2.6x6mmx2pcs

EFWO007-071

EFW007-04@
M2.5 Nylon Nut x2pcs

EFW007-040@
M2.6x5x0.5mm x6pcs

QO EFW007-07 x16pcs

9 Ball Diff.Grease

6mm Ball Diff.Set (Silver Carbon Shaft )

ol ©f ®

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

e

10x12mm x4pcs EFW007-04@ x2pcs

1©
o EFW014
® x2pcs @l
C2 O | Ol =.or WV
G ] ( (c] p
@ S8 M3x3mm @l Im
© x2pcs x4pcs (a] (b} @” SC222-02B x2pcs
\ . o EF240S-010©
Wing (Silver/FANTOM EP/PLAZMA) Rear Adjust Shock Conversion (Gold/FANTOM Ext)
IAVY (VIVIN=/T 7V MAEP/TZAR) RN A Y N—aVIN—TavF v (D—IVF/Ext)
EFWO007S

Carbon Upper Plate (Plazma)

Carbon Main Chassis (Plazma)
H=RUT9I=T 9% (77A3)

H—RYAA Vv —(TZAR)

6mm R—)LT 7tk (ZIVIN—H—RIvTR)

EFW007S-01

n [l

EFW007S-010©

©

6mm Shaft

[

EFW007S-04@
M2.5 Nylon Nut x2pcs

6mm Ball Diff Axle (Silver Carbon/FANTOM EP)

6mmAR—ILT T T (IVIN— B—R/T 7 N EP)

[ (b}

Carbon Rear Chassis Brace Set (Plazma)
VAl DR SZ B2 E R 2 3 S NP 4|

EFBO003

a-2 Non-Decoration Body (Plazma MK3/FANTOM EP)
a-2/>7AL—3aVRT4 (FZAIMK3/ 77>~ EP)

¥ —ZN—VERFE L TWEW A=Y RB Y ET,
ZDHE. RBN—YRENGZATNTVET,
Note that some parts are not sold as spare parts!

¥ ANTIF T2 3V IN—VBR&IEWEBY 1 hZ B ZEL,
Please see the website for spare & option parts prices.

www.kyosho.com [5]}

27



PLAZMA Mk3 Limited Option Parts List

EFBO001

BW Spider Non-| Decoratlon Body (FANTOM EP-4WD)
BWR/\AH— /7L —aVR 74 (77 b Ly EP-4WD)

EFB002

%1‘

CRC2 Non-Decoration Body (FANTOM EP)
CRC2 /> 7AL—2avRT+ (77 M IAEP)

EFHO01BK / WB

©Front x2pcs

ORear x2pcs
BK/ Black
W / White
Wheel (F&R 2pcs/FANTOM EP-4WD)
RA—IV (F1#2N/ 77> I+ [s EP-4WD)

EFTHO01BK /W

BK /Black
W / White

Pre-Shaped Front Tire H38° (2pcs/FANTOM EP-4WD)
TOV A H3 BEEREQN/ T 7 b Ly EP-4WD)

BK / Black
W / White

Pre-Shaped Rear Tire L25° (2pcs/FANTOM EP-4WD)

Y841 125 BERAEQN/ 77> b LA EP-4WD)

EFTHOO5BK / W EFTH100W

H38° x2pcs L25° x2pcs

Pre-Shaped Small Tire(H=38¢p45mm/L=25¢50mm)
IIERA Y (BB R E/H=38 0 45mm/L=25 ¢ 50mm)

5mm Shaft

Rear Shaft (FANTOM EP-4WD)
Y%7 (772 b L EP-AWD)

Rear Wheel Hub (FANTOM EP-4WD)
X RA—)VINT (T7> b LA EP-4WD)

G/ Gold

S/ Silver
LW Wheel Nut (4pcs/FANTOM EP)
BERA—IVTY N GAN/T7 8 EP)

5mm Shaft

¥ EFW003B%Z M

3 Use with EFW003B
&

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—RUFYFIT7IRIV (77> b L EP-4WD)

5mm Shaft

SP Rear Wheel Hub L (Gold/FANTOM EP)
SP N RA—)VINT L(A—IVR/T 72~ I EP)

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext)
BHEFEETL—b (05mm/AT&IAN/T 7> b L Ext)

Wheel Wrench(5/5.5/12mm)
KA=IVLVF (5/5.5/12mm)

OSILVER | @BLACK

Front Spring Set (S/M/H/2pcs)
7Y FRTIVV Ty MSIMHIZ2A)

@GoLD

28

PLAZMA Mk3 Limited Option Parts List

LE MANS 480 GOLD Brushless Motor 21.5T
IV 480 J—)VR TSV LRAE—2—215T

82262-100

Racing Sensor Cable(100mm)
L=t 4 —4—7)1(100mm)

37051B

200mm

LE MANS 240S ESC (for Brushless/MAX13.5Turn)
IV 240S ESC (75 L AF/MAX13582—2)

82278

Mini Servo KS3031-04M All Metal Gear
I ZH—RKS3031-04M A —) LA LF itk

PINION GEAR

(el

SS M3x3mm
Steel Aluminum
AF=Ib TIVE

PNGS4816 16T
PNGS4817 17T

PNGA4819 19T
PNGA4823 20T

PNGS4818 18T  PNGA4824 22T
PNGS4821 21T~ PNGA4825 25T
PNGS4822 22T  R246-4826 26T
PNGS4823 23T  PNGA4832 32T
PNGS4824 24T
PNGS4827 27T

Motor shaft length
E—2—IvTIDRE

Min.15mm ‘
=

I—

SWLLXME GEAR RATIO
PINION CHART
21 3.38
22 3.23
23 3.09
24 2.96
25 2.84
26 2.73
27 2.63
28 2.54
29 245
30 2.37
31 2.29
32 2.22




PLAZMA Mk3 Limited Option Parts List

GAB4202

GA-B-60C-4000-2S1P-HardCase-8
Gens ace LiPo 4000 Z kL-— K/ X% (60C/7.4V)

GAC0100D

Charger Safeguard 2-6S Battery Protector
Gens ace LiPo/\vF1)—7O7942—Q2-642)L/3REMA)

SPEED HOUSE 7.2V 22HV Ni-MH Battery
SPEED HOUSE 7.2V 22HV Ni-MH /X'y 7 1) —

SPEED HOUSE 7.2V 36HV Ni-MH Battery
SPEED HOUSE 7.2V 36HV Ni-MH /\'v 7 1) —

SP Knife Edge Reamer
SPHA7TyI)—<—

36261B

KREF Stainless PC-Body Scissors Straight
KRERTY LA RYART Ay 2—AL—F

36262B

KRF Stainless PC-Body Scissors Curve
KRF ATV LR RUART 1Ay B—Hh—7

High Durability Ball Diff.Grease (10g)
EARR—ILF 77U Z(10g)

G

KANAI TOOL Hex Wrench Driver(1.5mm)
KANAITOOL 6/ L > F K5 A /\—(1.5mm)

20TC

KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
KANAITOOL 6L > F R 54 /\—Q20mm/F4% >~ a— )

KANAI TOOL Hex Wrench Driver(2.5mm)
KANAITOOL 68 L > F K54 /3—(2.5mm)

S

o=

KANAI TOOL Box Driver(5.5mm)
KANAITOOL R & X K54 /\—(5.5mm) YKW055BXB

o

SIL0300-8 SIL0350-8B SIL0400-8B

b ;

:IWF o

S & '8
Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
1) 7 A )L #300 (80cc) )7 A )b #350 (80cc) <17 A )b #400 (80cc)

SIL0450-8B SIL0500-8B SIL0550-8B

Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
)3V A AL #450 (80cc) 1) AA 1L #500 (80cc) 21)aVFAIV#5  50(80cc)

29



"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

HTNSOBAFEIBRENICESE TV REET

ORmEI DL B LTLEDIIZETEANTIN=Y AT av =Y = EA
L TTEBIICETENTEET,

O\ —VRFBETEEBALTOIEAN BEITIEVSRIRF REFT VS5 (
VY AVTTHBATHIENTEET,

HKBEZIWFEICK Y RXFHHHREGTY LT, RBWEBY 1 M TTHERSEEL,

XEBITFEARIIE - KIIRKREIIBREFEXLOERICLY . BNBHEEHTETWL
LI DTHSL LHTTESITEL,

1. FTIIBETERBHBLTTEL,
FT I BELDEED CDERBELBEVROWEWBIEICTRIESZEV, SHRLED/\— Y DIEED
HNUSENBATEL I ZOIRITHAIL/BURERRE ZHF BB EBADNAL=XITZIET,

— - - - ; > (O Al
BIETCEBYNDIZEES TOLREEOIA VA4 VIN—"YV EEE T chErSRENRLADET

BIECTHREDN— YD EE RN IBE TEH REBDIA > S A V-V EXE R ZFBITNLZTDH CTEXTEE T,

I3 2S5 A IN—YEERNE CHRED/N—Y DB PHEF EEELEICTEX LTLILEWN, FEESBREZHEIAN LN
IFHEECTT BERDTEEN BIEICHREITLETD,

¥—ZERSTVELSELTEVET,

7

A: BURGHEAE T E T B: BIETHELZ/IN—V%E CTEXHDSHM3I~4BT
N=YDRBELHESE AXLAREEZID, BEROTHED. HIEIC
': ®iR9 %, BREIFLET,
U4 AUy
' 4 e
€ mmEEzo
1 X7__"/7]_75\\
| BEITY,
1
\_ J

2.BIE 1T EWIREIE =450 a3y T THBATEET,
BHEAYSAYYav T THATS,

https://rc.kyosho.com
ANTIN=IR X T av\—=U. 7o) —%F
EEARTHEATAIENTEET,

REnRASHt
T243-0021 #4%%)1| REATRE3050 BA 74 X b A 1227 —7F

0L B I 1—F—EREET
E5E 046-229-4115 2R A~ £ M (REEEERC) 13:00~18:00



The serwce mentioned below is available only for Japanese market
370 RE L TR AOSHEEHE
® h o D — B = 4

ETTRY . BIELTHTEFEC WD EVREECTVE LS, TEBAWEW:
IRFEEXIE. RE1—Y—HEEEANBEVEELIETL,
REI1I—Y—HABEABEVEEORERIE. PEZFV O, TEEOIBWEEHIK
ICREBRIBH TSRADD A, 77V I AFRIIEETHEY TN

2 :
READBESE LA~ r,-‘;-:rﬁz—*f— A=, 000
REICBEVEEOREIE. TREI—H—HEKEIcTERC T

HEVEEDRIE. HFTicEm YL BUkERRE = CAED 5 Z I HUREHRRE DR — IV, 171 E S, BmES
(F—No)ZRWLBE L, BENKEFNITEMSELLEL,

szcosmoati:: 046-229-4115 zzcossuatis BR~2RRERER)1300~1800,
rxcosmuaer:046-229-4032 2 vt he ansaan

BECOSMLALE | T243-0021 IR EAM FEHE3050 EA 77ARAA2T—TF
REMatt I——18%=E5E

SEL R oo

SISt R

FAXTIE. 2485 BREVERORMNZLTEVEY, [@EF REXH

sz'ﬂL\At*FH%EELi FAXE FolEBMETHEY <FEEW, IEIKEEZL7??%‘5’(*@%#@52%@3&’(@%?%
BEDHEEIE PEAVEEAREOIC—ERE LT AT
(2 No.30639 %% | PLAZMA Mk3 Limited a-2 )
&4 MERFE [THEA

Eﬁ%]JE (= _ _ = ) qua EE H H

TER | A ETLES . T—4—

JoR TR v

JUHT
A R/CHE % -
caE |
a P

et e

ha=E210) -

e B ( ) FAX ( )
FHOBM™IC | .
AlaEt s | Bh ( ) FAX ( )
| B~ SR 51300~ 1800 CEEEEEAAE5ERTE g | ZfINo. mmAm )
4 _ N\

BBV TEEAM e RRsEEO— R PHRES(F—No) ERLBEE BANCAMMICTRAS R,
\_ )

HREBUEDNRIM TIE. BEROBABROREICAEANTEYET., BEKRLYD, AXRUBHVELEEBELCTHY A BBROBABRICOEELTEL. (N~Q)DHBEERERMTE=EICRE
()T —ERXDRED DU DEFELICHTY B555.

LEYBRTT LS5 LEEHYELA. (NBEROEFOEEERITIHE. 2

JERICEDERTHRERITTIBG,



y THE FINEST RADIO CONTROL MODELS

REMINSHL

T243-0021 #%)I|EEATEE3050 EAT7 Y A b XA V2T —TF
@1 —1EREEBEST 046-229-4115

[A-hIEEOREBEERRL T BEVEEIS : AR~SB(HIREERR<)13 : 00~18 : 00
ZRIRCEZLHELLD, | 11125031 PRINTED IN CHINA

L. ALOM




